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INNOCTIER

R
Antiviral Underwear

Certifications

WEIPU Shanghai Antiviral activity [HCoV-229E] Test Method 1SO18184 : 2019 Test Report
EHERGE - PURTEETEREE ABUEN T 2298 ] ki HIEERTE 1S018184:2019

ZKGC Inspection and Certification Antiviral activity [HPV-16] Test Method 1SO18184 :
2019 Test Report

PRIBA] - PrmEETERE NA R 16 1Y ] e HEUESE 1S018184:2019

GTTC -Antimicrobial activity ASTM E 2149-2020 Candida albicans Test Report
MR SRR R SR - BUBE MR A Bk IR HIEUERYE ASTM E 2149-2020

GTTC -Antimicrobial activity T/GDBX 056-2022 (Level AAAAAAA) Lining Fabric Test
Report[Staphylococcus aureus, Colon bacillus, Candida albicans] (150 washes)
%)ll*ﬁ%ﬁﬁ/ﬁhm’;ﬁ@ - PUAETEVEHIG AAAAAAA AR HIGUREYSE T/GDBX 056-2022[ K #E
. EEOHEERRE. BERIRE] 150 KikK

GTTC — GB/T 35263-2017 Textiles-Testing and evaluation for cool feeling in contact
instant Test Report

o P A B b R R S %A S PR R B o EERYE GB/T 35263-2017

GTTC — GB/T 21655.2-2019 Textiles_Evaluation of absorption and quick-drying Test
Report

R M b St R R AR i ORI R e R IRAERYE GB/T 21655.2-2019

GTTC — GB/T 5453-1997 Air permeability Test Report
JE N A B TRR R AR & SR AR GB/T  5453-1997

GTTC - FZ/T 73024-2014 Knitted underwear with chemical fibres Test Report
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Jig P s A AR R A B — (LA S A AR IRV HE FZ/T 73024-2014

9. SGS - SL92409288553001TX Moisture Management Tester
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Sample
Origin Customer Sample J%E
=
>
}
nd 62
2 . Astoria House, Shaftesbury Avenue,
Address:

gland W1D 6LT, United Kingdom

Shanghai WEIPUJ §

fmigaliFesriaglog) Service Co., Ltd



ARTIE:
< LWEIPL

No. : WP-21096414-JC-04En  Page(s)

The following sample(s) was/were submitted and identified on behalf of the applicant:
Sample Name - INNOTIER Champion Series woven fabric with lonic+

Sample Description - Champion Series Anti-Viral PPE material - 100X wash

Type - WNES53001

Brand : INNOTIER

Applicable - INNOTOUCH gloves. underwear, garments and accessoricy garments and accessories
Testing information:

Date of Sample Received -2021-09-23
Testing Period - 2021-09-26~ 2021-10-13

Test Item(s) - Selected test (s) as requested g cl

Test Criterion - Please refer to next pag

Test Result - Please refer to next jggge

Complied by - \{lnjj"j SI'M "

Approved b ﬂ _,Lua,

Issued Date 2021 19

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai 200438
400-700-8005 www.weipugroup.com
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Report ’._‘. Iﬁx IEIE]I‘:
<9 LEIPL

No. : WP-21096414-JC-04En  Page(s) 2
Test Item(s): *Antiviral Activity HHCOV—ZZ()E ]
Test Standard and Method: [SO 18184:2019

Test Instruments: Biosafety Cabinet

Test Result(s):

Virus Types NO lg(Va ) eTCID_/ml) b ) dgTCID” /mly ) dgTC[D,—, /mly
: : T lg(VC” i
1 6.57 6.54 4.41
HCoV-229E ) 6.53
MDCK cells 6.55 |
3 6.51
6.54
Average Value of 6.55

1eTCID_ /ml

Antiviral Activity Value
Antiviral Activity
%
Rate ()

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai 200438
400-700-8005 www.weipugroup.com
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WEIPL

Report

No. : WP-21096414-JC-04En  Page(s)

Sample picture(s):

#*#End of th ort**

R

ccial Seal for Inspection or Testing™ or without™Special Seal for the Report™ or without

The report is invalid without
the signature of the coy

No unauthorized g JONS deletions shall be made to the report.

logo are not used as proof for society, only for internal uses.

The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.
Without the permission of the company, any party is prohibited from using the test results and the report for undue publicity.

With the permission of the client, the items with * in this report is/are subcontracted from other laboratory.

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai 200438
400-700-8005 www.weipugroup.com
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INA% Antiviral underwear
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—
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Sample Name
a2 1A XL 1A PR 2~ 7] INNOTIER Limited

Inspection Requesto

BIR

Inspec@

ZFE

Inspection ion Co., LTd
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Zhongke imlj

PR EEIRKRAERRAS

GuochuangInspection and Certification

-

Co., LTd
TEST REPORT
Ne:ZKGC-CS-2024031405-2 30K 1
AR KRS
PR A OR PN Inspection
FE iR Antiviral Category
Sample Name underwear ZEHEDMA
Sk HAL(N)
Subject unit
(People) /
AP I T AL
Production/Supply| /M HBUIRIABRA 7 GuangZhou JF Gloves & Garment Accessories Co.,
Unit Ltd
ZAEHANL
Inspection
Requestor W KA FRA R INNOTIER Limited
PR AR TR
Nominal Mark / Sample Grade /
R Az H
Specification / Production Date /
e H 3 A 1 £
Sampling Date / Sampling Address /

-~

~

-

X

..1‘\?\\-

ﬁl | S
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HREEH e
_ Replenishment
Sampling Base Quantity







T E AR INERRA T

Zhongke GuochuangInspection and Certification Co., LTd

w5

LI =N FEm RS
Sample-jerker / Sample Condition S
ST e
ﬁﬁﬁf e F
Quantity 1 Received Date 2024.02.25
K H 3 IEL AT
Inspection Date 2024.02.25 Environmental Condition N
T
R S50 K35 F
Sampling list Inspection Items \
Number / MR T
F A My
Main Instruments
and
Number /
R g AR
Inspection
Regulations ISO 18184: 2019

Ne:ZKGC-CS-2024031405-2

TEST REPORT

for 46 45 10
Inspection
Conclusion

S PR 0T

£ 03H 15H

b WY AE d
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FEm
Sample photos
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T PR ELEE 200 YX/KPE The product has been washed 200 times.
Remark

FiG: FfE Hi%: fhoe iR TN
H R E R IAIER FR A ]
Zhongke GuochuangInspection and Certification Co., LTd
N > H
MmO

TEST REPORT

H
w
p=i
#
w
p=i

Ne: ZKGC-CS-2024031405-2

I BRI X HUE. Viral
infection titer ¥ 35 995 B I L T
Fra | SEER R 4y logarithmic value i3
Serial |[Experimental ( 1gTCIDso/0.1m Average viral
number virus groups) infection titer
(TCIDs0/0.1m3)

NG

ZER | FAME

5.20

NN

Oh 5.00 | 5.10 4.5%x104

HPX-16 b
(1
1 |F 901 u 5.10
MDCK

Xy
&

H
4
1h *F 4,7x10

4.88

]

NN

4 4.97
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Verification Website: www. gttc. net.cn 5 'é%' i
Verification Code: KFVU-2509-24 S

No:210233989 Issue Date:2021-08-11

Test Report (Electronic wersion) )

Applicant: INNOTIER Limited
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Kingdom

Information confirmed by applicant:
WNES3001 Fabric 50cm X 50cm
Brand: INNOTIER

Colour: Gray
Fibre Content: 53%Polyamide 30%lonic 17%Spandex

Basis of judgement:

Date Received/Date Test Started: 2021-08-02

Conclusion:

Antimicrobial activity —

Note: “M"-Meet the standard’ s requirement “F”-Fail to meet the standard s requirement
”——~"-No comment

Remark:

All the tested items are tested under the standard eondition (except for indication).

Copies of the report are valid only re-stamped.

The experiment was carried out at Ne.l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

Approved By: ﬁ? % ‘ﬁ

uXiang Zhong Engineer
Page 1 of 2
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Ly %

—GTTC—

Test Report {(Electronic versiom)

No:210233989

Antimicrobial activity (%) —

(ASTM E 2149-2020, Time of inhibiting bacteria: 24 hours)
Inhibition:
Candida albicans
99. 14

Page 2 of 2

End of Report
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i GTTC r— > TESTING

: TN
220020349634 A CNAS L10314

[T EA B R AT S, s A AT
ﬂ E E Guangzhou | nmTestlngandcmmcitmn(‘-muuCa,.Lhi & \‘\-:// ;2_ A [1H-'vrlLf|'_EJ\
g ERHE MAS iacwm ENAS i
e - Sl

Test Report 7 f—

TR
Verification Website: www.gttctech.com
Verification Code : DIWK-7461-44
— No:240027407MO

o
Issue Date %5’x HH:2024-02-24

Applicant: INNOTIER Limited
ZAEHAL: WHERBHCE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United

s L Kingdom
e B i Fvb R AH B 62 5% fr) W FE A i A% 2 fE

Information confirmed by applicant %/ i\E(E B: V
Antiviral Underwear & FZERL 3T {4 P 1
Quantity #{&: 6 pieces 6%

Fabric [k}
Quantity #(&: 2 pieces 23:100cmX 100cm
Manufacturer 4 7=H.{: GuangZhou JF Gloves & Garmegt Co., Ltd.

I T BB A PR 2 =]

Basis of judgement |5 K4
T/GDBX_056-2022 < Antibacteri
ived/Da
MK

Date Rece

El,:.u,f

Conclusion %5it:

Approved By(ZKk): liai& Liv
ANNEEE AW
LiQin Liu Senior Engineer
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AR 2 F) N NN

jon Testing and Certification Group Co., Ltd

IS
ﬁﬁrﬁ$@$M e MA i CNAS 5

GTTC 9,7///?\‘\\\“\‘ TESTING

220020349634 2R CNAS L10314

Test Report 7 f—

Eloast e
Verification Website: www.gttctech.com
Verification Code : DIWK-7461-44
— N0:240027407M0

ElE e
Issue Date %5k Hfi:2024-02-24

Note: "M"-Meet the standard"s requirement "F'-Fail to meet the standard®s requirement
"---"-No comment
W W REARREESR P AR
“ WIUH A
Remark:
The decision indicators are derived from the standard required by client T/GDBX 056-2022).0ur inspection
capacity authorized by CMA covers the inspection items of T/GDBX 056-2022.
FIEFRFRRIE T % 7 2K (M T/GDBX  056-2022. K A7 SRCMAIN & BEAL ¥ K 56 A /378 55 T/GDBX  056-2022/0Q&I H -
This report replaces test report 240027407 which has become invalid automatically.
AR A AT 2400274074 7, [FIH 2400274074 & 1E 1% -
All the tested items are tested under the standard condition (except for indication).
AR A IO AN T H S 7EAH AR ERE PR 26 R REAT CRIEBIIIERSM) .
Copies of the report are valid only re-stamped.
=121 AN S N T v Sl 2 DN 0

The experiment was carried out at No.l, Zhujiang Road, Panyu District, G ou, Gu ong, P.R.China.

A RS I RS B I Dy ) T 7 R X ERIT RS

Approved By(ZKk): lifii& Liw
g LA
LiQin Liu Senior Engineer
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
] 0 7 2 ) S A TS 0 o s (™ 7

Natial Qi spcton 2 oo Coin ot Lt m}
A A AR RIT MO F)
Chia Nanwavens and ndusina Texties Tesing Cesten Guingocng}

Test Report
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M A S s FL A
ilacwrk CNAS i
TS gl ESTNG
220020349634 A CNAS L10314

No:240027407MO
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Chia Nanwavens and ndusina Texties Tesing Cesten Guingocng}

Test Report
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
] 0 7 2 ) S A DA T o Flﬂ
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A A AR RIT MO F)
Chia Nanwavens and ndusina Texties Tesing Cesten Guingocng}

Test Report

A, .
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% S TESTING
220030810634 oy el® CNaS L10314

No:240027407MO



http://www.weipugroup.com/
http://www.weipugroup.com/
http://www.weipugroup.com/
http://www.weipugroup.com/
http://www.weipugroup.com/

J-- *& % LR MATRERR AT

[ 54 2 R 5 R O 7 2 B 9 o 1 M)
Temte Gamant
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A A AR RIT MO F)
G Neawovens, and ndusira Texiies Tesing CesteriGusngoiag)

Test Report
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
] 0 7 2 ) S A DA T o Flﬂ
Wation3 Quaity Rspecton an¢ Testng Cenler ot Leathas P angeng|
A A AR RIT MO F)
Chna Nanwovers and miuira Tees e Cosert i

Test Report
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
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Wation3 Quaity Rspecton an¢ Testng Cenler ot Leathas P angeng|
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Test Report
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% S TESTING
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
] 0 7 2 ) S A DA T o Flﬂ
Wation3 Quaity Rspecton an¢ Testng Cenler ot Leathas P angeng|
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Test Report
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% S TESTING
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IS ILAME R AR R A E N7

N b A ET
E Guangzhou Inspection Testing and Certification Group Co, Ltd S A T
Yoo E ; M A AR Loy
E’ I & ~ ilactms CVAS 1

L ¥ [E5TNC
220020349634 AR CNAS L10314

Test Report

No: 240027407 MO
Antimicrobial activity (Level AAAAAAA) [Lining fabric] i 305 AAMAAAA 2 [JERBS AR

Test method K75
GB/T 20944 .3-2008

Shake flask method #E¥%iE

Sterilization of samples: Sterilized in autoclave Fffh K@ Hik: =k KE

Contact time: 18h /5 W IEAE:FE/IT8]: 18h
Control fabric: 100% cotton fabric XJHEFEN:: 100%4ifE L4

Washing by household double-barrel washing machine,150 washind® 5 RHLEARDLBER 7%, ik 150
/9
Concentration of bacterium Bl )E:

Staphylococcus aureus ATCC 6538 4l fOsf & BRI ATCC 2X FU/mlL

Colon bacillus 8099 KMa#FiE 8099: 3.3 10% CFU/m

Candida albicans ATCC 10231 [ {hanBkiE AT - 05 CFU/ml.
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IS ILAME R AR R A E

Guangzhou Inspection Testing and Certification Group Ca., Ltd
)

Test Report

(MA, i CNAS

220020349634

No: 240027407 MO

A E]

[l B ELAA

el

TESTING
CNAS L10314

Test result I M4

Number of bacteria W% %
(CFU/mL)
Treated
Control fabric test =T :
Test bacteria S HER AR specimen Growth Inhibition Reqy{remgnt
WK F (%) %)
At "Oh"™ After "18h" After "18h"
contact time contact time contact time
Oh iy #%3% 18h J5 KiF® 18h J5
Staphylococcus
‘ ‘ ‘ 2.1 =85
urel L 2.1X10% 2.7X 108 2.4x105
SR
CO";QE;;SF'“S 2.9%104 8 3X106 . 6 80 =170
Candida
albicans 2.0X10% 6.1x105 77 =170
Ao SR
The evaluation of
antimicrobial activity -
PR BN
Basis of judgement 022
5 A
toncrlusion
NG
Remark

—— &R E LK (End

Page 1T of I
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R
L. R A 7 A BR A Be ksr  E FH F TG K
2. SRR o s A I B A7 4 BN B RN
3N BAEIA A A AW, MR E BiREZ HiEg+ T H N
4. Fer 25 AN PR A R
5. RIS FEFUAEMIH, (UEARMIE, ZUrsin 35 & 2 H .
6. & HIRELAL .
7.REPIRMEREE CBIEFESEE), AAF//FOAX HE SR T,
8. RAAR [T/ LA > Bh AR E, i EHERIM
Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the rgport.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the a®genticity of the information
supplied by customers (including sample informagio

ithout prior written permission


http://www.weipugroup.com/

2F] S, AP
cf Certificati o, Ltd. Sha—e il
Ly esne . MAS s ENAS B
B Ty " 7 220020349634 ”,ﬁt\“ ¥ zﬁi‘gﬁoau
Te S t RePOI‘t Sean to download

ERIC A 'S et

Verification Website: www. gttctech. com

Verification Code: GQPS-8227-04
No:240044713 Issue Date 257 HIHH:2024-03-11

Applicant: INNOTIER Limited
AL BEESRBHEA IR A ]
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England WI1D 6LT, United
Ho Hk: Kingdom
e o8] fiiy FOvb < IRAN BL R 76 2555 ] B 46 R 5E AR 2 e

Information confirmed by applicant % iNE(E R :

INNOTIER W% K ITH JoIR W #E 6%, JEEAY TR 100cm X 100¢m
Brand FibR: WK

Manufacturer Af=sifir: |7 M IAIRIEA PR A Al

Basis of judgement H7E 4.

GB[T 35263-2017 <Textiles—Testing and evaluation for cool feeling in contact instant> Co2R i Hefh
Wi (o] s S s G I A0 E A7 )

Date Received/Date Test Started: 2024-03-06
FE S AZ /MR 46 H I 2024-03-06
Conclusion %5t

Coefficient of cool feeling in contact[Lining shell fabric] M
Pt iR 8 LR TR Ak
Note: "M“-Meet the standard’ s requirement “F”-Fail to meet the standard’s requirement
 "——"-No comment \ )
#ik: M7 -TFERMEER  “EY -ANITEbAEER
“———7 T A
Remark:
All the tested items are teptgd under the standard condition (except for indication).
A A HP R B8 A I ) SATHE A S AR TR ST W IR B A kAT TR RIERAN) .
Copies of the report are valid amly Ee*stamped
BE, B B R AR T
The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

A A g A b bk S T 7 ) X BRI 1S

Approved By (%k) :

TR Yuan Liu

Yuan Liu Engineer
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I MEEIE N OEERBR AT W, o g AT
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Test Report

N0:240044713

Coefficient of cool feeling in contact(J/ (cm LI «s) )[Lining shell fabric ] M
Bk 2/ (oml~ s) )[R A TR B
(GB/T 35263-2017,Table material #F: 4445 -Polystyrene foam K LG, Instrument
type 1% 2375 :Roaches Q-Max,Test condition iRX4:2%14:20. 1°C, 65. 2%, Hot plate
temperature IR :35.0°C, Cold plate temperature ¥AHiR S :20.0°C)

Requirement #:3K

1# 0.287
2# 0.290
3# 0.285
4# 0.279
S5# 0.284
Average -“f-¥3{H 0.28 =0. 15

(GB/T 35263-2017)

— &R G LK (End
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L. R A 7 A BR A Be ksr  E FH F TG K
2. SRR o s A I B A7 4 BN B RN
3N BAEIA A A AW, MR E BiREZ HiEg+ T H N
4. Fer 25 AN PR A R
5. RIS FEFUAEMIH, (UEARMIE, ZUrsin 35 & 2 H .
6. & HIRELAL .
7.REPIRMEREE CBIEFESEE), AAF//FOAX HE SR T,
8. RAAR [T/ LA > Bh AR E, i EHERIM
Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the rgport.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the a®genticity of the information
supplied by customers (including sample informagio

ithout prior written permission
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Test Report

Verification Website: www. gttctech. com
Verification Code: XSXM-3721-14

No:240044714 Issue Date %5& HI:2024-03-12
Applicant: INNOTIER Limited
THERAL: AR AR A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England WI1D 6LT, United
Ho Hk: Kingdom
58] g b % R AR B R A7 6 2508 Bl BTG R 56 A2 e

Scan to download

EELE N % i3t

Information confirmed by applicant % iNE(E R :

INNOTIER W% K ITH JoIR W #E 6%, JEEAY TR 100cm X 100¢m
Brand FibR: WK

Manufacturer Af=sifir: |7 M IAIRIEA PR A Al

Basis of judgement H7E 4.

GB/T 21655.2-2019 <TgxtileSATEvaluation of absgrption and quick*dringA*Part 2:Method for moisture
management tests> {ZFERGh WIRIETERTEE SF25 0 shBKaEEkik)

Date Received/Date Test Started: 2024-03-06
FE S AZ /MR 46 H I 2024-03-06
Conclusion %5t

Absorption and sweat releasing property beforé washing[Lining M
shell fabric]
S BB T [ Y B )
Note: “M"-Meet the standard’ s requirement “F”-Fail to meet the standard s requirement
" “——"-No comment - g
#iE: M7 PR EbREER  CFU ARG R E R
“—» I A A
Remark:
All the tested items dre tested under the standard condition (except for indication).
A T PR S AS I T ) R A S AR AR E R RR N A N T CRIEBRIRRAD .
Copies of the report, arewalid.only qe-stamped
FENME. @A o 35 3R AR 5 .
The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

A T R B A R ik T R R X BRI LR S .

Approved By (%k) : e o3
M T z

HongMin Lai Engineer
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MRS IAEER SR AT S, 1 AT
J-I— & E E Guangzhou Inspection Testing and Certification Group Co. '.Lm & \\_/;3_ HIER i
" 1= = - MA flac=mrx CNAS o
—GTTC — 220020349634 /’ﬁ‘\ Eﬁi?:_?oau
Test Report
No:240044714
Absorption and sweat releasing property before washing[Lining shell M

fabric]
G AT IR HET P DA HR AR
(GB/T 21655.2-2019)

Wetting time J2¥EHT[A]:
Penetration face i
3.5s

4 Grade #%

Absorption rate Wi Kifi%:
Penetration face {5i&
58.1%/s

4 Grade %%

One-way transport capability Ff[f]{% %45 %5 -
101.5

3 Grade #

Requirement ZZXK
Wetting time JRIEHT(HE]:

<20.0s
=3 Grade 2%
Absorption rate W/Ki#%

=30. 1%/s

=3 Grade Z
One-way transpor
LACIESTEE R
=100. 1
=3 CGrade

apab ¥l t

— &R G LK (End
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3N BAEIA A A AW, MR E BiREZ HiEg+ T H N
4. Fer 25 AN PR A R
5. RIS FEFUAEMIH, (UEARMIE, ZUrsin 35 & 2 H .
6. & HIRELAL .
7.REPIRMEREE CBIEFESEE), AAF//FOAX HE SR T,
8. RAAR [T/ LA > Bh AR E, i EHERIM
Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the rgport.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the a®genticity of the information
supplied by customers (including sample informagio

ithout prior written permission
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Test Report

Verification Website: www. gttctech. com
Verification Code: HKHF-5174-54

No:240044712 Issue Date %54 HI:2024-03-11
Applicant: INNOTIER Limited
THERAL: AR AR A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England WI1D 6LT, United
Ho Hk: Kingdom
58] g b % R AR B R A7 6 2508 Bl BTG R 56 A2 e

Scan to download
ERIL I % i ]

R ok -

Information confirmed by applicant % iNE(E R :

INNOTIER W% K ITH JoIR W #E 6%, JEEAY TR 100cm X 100¢m
Brand FibR: WK

Manufacturer Af=sifir: |7 M IAIRIEA PR A Al

Basis of judgement H7E 4.

Date Received/Date Test Started: 2024-03-06
FEA A2 B/ MR A 45 H A 2024-03-06
Conclusion %5t

Air permeability[Lining shell fabric] —
U R AT
Note: "M“-Meet the standard’ s requirement “F“-Fail to meet the standard’s requirement
. ”---”-Nokcommgnt i .
ik M -FFEHEER  “F7 - RS IMEZ R
“——r —JI 0 A K
Remark:
All the tested items are tested under the standard condition (except for indication).
AR R SRS I 0T E E EAE AR S R A B R A N T CREERBRIERAN .
Copies of the report are valid ‘enly Ee*stamped
SO, BASR BN SR S B AR T
The experiment was.carried out at No.1, Zhujiang Road, Panvyu District, Guangzhou, Guangdong, P.R.China

A 1 5 R 6 O T R R X R 15 .

Approved By (%k) : e o3
M T z

HongMin Lai Engineer
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PAY= gy, S
EBRAT A2 i AT
Rl Xt S ?’2 A P E A AT

E’ K E = (MA} mcme CNAS &
GTTC 220020349634 "4%/4%:;\\“ etl®  Cnas Lioste

Test Report

N0:240044712

Air permeability(mm/s)[Lining shell fabric] -
AUk (mm/s) DA AT RH

(GB/T 5453-1997, Pressure drop Jk[%: 100Pa, Test area iXZ&MAN: 20cm,) | Face up
1ETE] B)

216 (CV B2 R % 9.2%)

— &R G LK (End
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4. Fer 25 AN PR A R
5. RIS FEFUAEMIH, (UEARMIE, ZUrsin 35 & 2 H .
6. & HIRELAL .
7.REPIRMEREE CBIEFESEE), AAF//FOAX HE SR T,
8. RAAR [T/ LA > Bh AR E, i EHERIM
Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the rgport.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the a®genticity of the information
supplied by customers (including sample informagio
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Test Report 7 f—

FAR N R

ot
Verification Website: www.gttctech.com
Verification Code : YHJF-1096-04
No.- 240036060 Issue Date 5% H:2024-02-23

Applicant: INNOTIER Limited

ZAEHAL: WHERBHCE R A A

Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
s L Kingdom

S i 0D R IR FR AT 62555 ] Hr LA 5 AR 2

Information confirmed by applicant %/ i\E(E B: V
Antiviral Underwear & FZERL 3T {4 P 1
Quantity #{&: 6 pieces 6%

Fabric [k}
Quantity #(&: 2 pieces 23:100cmX 100cm
Manufacturer 4 7=H.{: GuangZhou JF Gloves & Garmegt Co., Ltd.

I T BB A PR 2 =]

Basis of judgement |5 K4

FZ/T 73024-2014 <Knitted underwear with ch8
general safety technical code for textilg
{Textiles—Identification of fiber c

<Antibacterial textiles> (JiLZi/
Date Received/Date Test Star
3 sz g /0] 2 1 B -

ps>" (LETEFZINAK) . GB 18401-2010 < National
E R GIJ e SR L HoRME) ,  GB/T 29862-2013
LY EAUbRRY) ,  T/GDBX 056-2022

Conclusion #4518
The i esults conform with the quality requirements for qualified

Dimensional
underwear]

1 VY2 =l = S 27 1
ST XK

-~
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Verification Website: www.gttctech.com
Verification Code : YHJF-1096-04
No: 240036060 Issue Date %%’ H Ji:2024-02-23
Pilling[Light yellow underwear shell fabric] M

ARER [ Bt N AR TR RH]
Fibre composition[Light yellow underwear lining fabric] -—-
2R B LR s O N R R AR ]

Fibre composition[Light yellow underwear shell fabric] -—-
LY R LR s O N TRTRL]
pH value[Light yellow underwear lining fabric] M v

PHIEL [ 5 € Y A IR A A k]

pH value[Light yellow underwear shell fabric] M
PHAEL [ 3 0 A 1 TR AT R ]
Formaldehyde content[Finished product: light yellow undefgar

including print]

F e 5 e [t v B € AV 25 B AR A7 ]
Determination of odours[Finished product: light
underwear]

SR [ v B €5 A 1 ]
Colour fastness to washing with soap or g inished M
product: pink underwear shell]

MR e € 242 B Rt Ay £ AL R TR ]

Colour fastness to perspiration ishe
underwear shell]

T -5 22 B [l it Ao € PN A0 T
Colour fastness to water[Einish
shell]

[p SRS [P AT g )

low M

t: pink M

ct: pink underwear M
gl

shell]
TS = B 4 £, 72

TR SN |
e |
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Verification Website: www.gttctech.com
Verification Code : YHJF-1096-04
No.- 240036060 Issue Date 5% H:2024-02-23

Colour fastness to washing with soap or soap and soda[Finished M
product: purple underwear shell]

MR 2 € 7 P [t AR5 s N R TR

Colour fastness to perspiration[Finished product: purple M
underwear shell]

Mt F35T € 22 J5E [l 2K 5 €0 A W TR

Colour fastness to water[Finished product: purple underwear M
shell]

M 7 EE0 742 JBE [l K 56 € AL R T R ]

Colour fastness to dry rubbing[Finished product: purple M

underwear shell]
TS P 5 €, 742 . [l 2K 55 £ A AR TR

Colour fastness to wet rubbing[Finished product:
underwear shell]

TR A8 B 4 £ 2 I RS AR 58 s N A TR

Colour fastness to washing with soap or soap
product: green underwear shell]

TR et € 4 i [t 3 €0 A R TR ]

Colour fastness to perspiration[Finishe0Rg green M
underwear shell]

T 5 2 B [t 3 € P W T ]
Colour fastness to water[Finis pgluct:Qreen underwear M
shell]

TR 7K€ 72 [ it 4 £ P 4 T

Colour fastness to dry r
underwear shell]

> green M

Colour fastness toget rubl green M

AR
Colour fastn shing with soap or soap and soda[Finished M
i w underwear shell]

i R 2 P PR A e T PN A R
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Verification Website: www.gttctech.com
Verification Code : YHJF-1096-04

No:240036060 Issue Date %% [ #]]:2024-02-23
Colour fastness to perspiration[Finished product: light yellow M
underwear shell]
MR YTI5T € 4 [t v 3 €8 A R ]
Colour fastness to water[Finished product: light yellow M
underwear shell]
MRS 7K € 242 Rt v 2 £ AL R TR ]
Colour fastness to dry rubbing[Finished product: light yellow M
underwear shell]
M R4 €0 7 B Rt T 3 o P A TR
Colour fastness to wet rubbing[Finished product: light yellg M
underwear shell]
T3 B €62 B [ 28 6 P T ]
Colour fastness to washing with soap or soap and sodg[Finis
product: fleshcolor underwear shell]
TR S 5t € 7 2 [t PA) €00 P9 AR TR ]
Colour fastness to perspiration[Finished prod
underwear shell]
MR YT5E € 4 B [t PA) €8 A R TR ]
Colour fastness to water[Finished produ blor underwear M
shell]
TR 7K €0 4 [t PA) € A P T AR ]
Colour fastness to dry rubbing[fgnig#®d pr®uct: fleshcolor M
underwear shell]
TR = PR 4% €0 2 [ PR £

Colour fastness to wet r mg=hed product: fleshcolor
underwear shell]
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Test Report - f—
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Verification Website: www.gttctech.com
Verification Code : YHJF-1096-04
No.- 240036060 Issue Date 5% H:2024-02-23

Banned azo colourants[Finished product: light yellow underwear M
shell including print]

] O3 PRS0 A R Dt 5 Bt A W TR 5 BT E AT

Note: "M"-Meet the standard®s requirement "F"-Fail to meet the standard®s requirement

"-—-"-No comment
i W FEEZR “F7 AR EIEEDR
“——7 T H A HE
Remark:
Qualified product CHffSh¥%EHE S HIE)
All the tested items are tested under the standard condition (except for indicagjion).
AR e g A T B X 7E AR RO AE R E PR 5 A R BEAT CHIEMIIIER S .
Copies of the report are valid only re-stamped.
SR BIASK BB N a2 i & P 3 o R
The experiment was carried out at No.l, Zhujiang Road, Panyu District, n u, GuarMtiong, P.R.China.

A 2t 4o ko P o T M T B X BRI TR
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IS LT E AR R AT
Guangzhou Inspection Testing and Certification Group Co., Ltd.
[ S 4 2 5 R 1 7 o R B M (1 )
] 0 7 2 ) S A DA T o Flﬂ
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Test Report

No:240036060

TESTING
CNAS L10314

Dimensional stability to washing(%)[Finished product: light yellow M
underwear]

TR R AL 3R () DAt e 3 € U A
(GB/T 8629-2001,Type A washing machine AZIJeAHL,Procedure #2fy:Simulated hand
washing {iF¥t,Line dry =)

Requirement %3k

Length EI[4 +0.9  Length EJ =-7.0
Width #E[A -1.0 Width # [ No requirement f
products 7)™ i AN E
(FZ/T 73024-2014)
Remarkyd:: (-)means shrinkage and (+)means extension - F/RIN4E + £

Pilling(Grade)[Light yellow underwear shell fabric] M
AEER () [T L R RHR ]
(GB/T 4802.1-2008,Circular locus method [ #%LiZEiZ,Pilling 600 cySaes?6007%,

Pressure J+77:780 cN)

Requirement
4-5 =2-3

Fibre composition(%)[Light yellow underwear lining
S B ) RO NIRRT
(FZ/T 01057.1-2007,FZ/T 01057.2-2007,FZ/T 010%§ " 01057.4-2007,
GB/T 38015-2019)

(Integrate with conventional moisture g 4GNS =
Polyamide #7% 52.2
Polyester ZEFEZ1-4E 28.9
Elastane &% 18.9

Fibre composition(%)[Light yell
2Rt B ) [ AR R ]
(FZ/T 01057.1-2007,FZ/T 018§ 07,FZ/T 01057.3-2007,FZ/T 01057.4-2007,
GB/T 38015-2019)

(Integrate with conve stufe regain 456 A E MR EE):
Polyamide #3%>

pH value[Light 4 lining fabric] M
pHIE [‘H%ﬁél%%ﬁfﬁ%
(GB/T 757 KCI extracting solution 0.1mol/L KCI ¥ATRAED)
Requirement %K

6.3. &7 ... T 4.0~7.5 Class A AL

(GB18401-2010)

pH value[Light"yellow underwear shell fabric] M
PHIEL [T (L A MR IUEHATRL ]

(GB/T 7573-2009,0.1mol/L KCI extracting solution 0.1mol/L KCI ¥HHZER)

Requirement %K
6.8 4.0~7.5 Class A A&

(GB 18401-2010)
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Formaldehyde content(mg/kg)[Finished product: light yellow underwear M
including print]
& (mg/kg Db B R S ENTE AL ]
(GB/T 2912.1-2009,Water extraction method /KAHLE)
Requirement 23K

ND <20 Class A A%
(Detection limit £ HiFR:20) (GB 18401-2010)
RemarkyLt: "ND" means less than the detection limit. %% A4 H FR & B igh HE.

Determination of odours[Finished product: light yellow underwear]
FER DR R B N HE ]
(GB 18401-2010 6.7)

Requirement %3k

No abnormal odour Jg5Wk No abnormal odour
(GB 18401-2010)
Colour fastness to washing with soap or soap and soda(Grade n d M

product: pink underwear shell]
i S 2 B () il s AR TET R ]
(GB/T 3921-2008, A (1), 40°C)
Requirement #:3K

Colour change &t 4 =3

Colour staining uRa) =3

- Acetate T2 R 4-5 (FZ/T 73024-2014)
- Cotton 4-5

- Polyamide %% 4-5

- Polyester %4 4-5

- Acrylic 5% 4-5

- Wool ESEE 4-5

Colour fastness to perspiratio adegfFi ed product: pink underwear M
shell]

T3 (0,242 B2 (20 [l 5 LA
(GB/T 3922-2013)

Alkaline %% Requirement %K

Colour change “Zfh 4 =3-4

Colour staining p =3-4

- Acetate iz 4-5 (GB 18401-2010)
- Cotton F - 4-5

- Polyamid -5 4-5

- Polyes 4-5

- Acryli 4-5

- Wool 4-5

Colour fastn water(Grade)[Finished product: pink underwear shell] M
i 7K B 242 B () Do B N A TR ]
(GB/T 5713-2013)

Requirement 3K
Colour change AFfh 4 >3-4
Colour staining MNEN
- Acetate  [EZF 4-5
- Cotton i 4-5
- Polyamide #i4> 4-5
- Polyester %4 4-5
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Colour fastness to dry rubbing(Grade)[Finished product: pink underwear M
shell]

i BE 2R B (20 Dildm B A TR ]
(GB/T 3920-2008)
Requirement %K

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade)[Finished product: pink underwear M

shell]
TR R4 €0 72 B () DR oy s R TRRE ]
(GB/T 3920-2008)

4-5

Colour fastness to washing with soap or soap and soda(Grade)@#1n
product: purple underwear shell]

Mt S €78 FE () i K 5 s I TERE - ]
(GB/T 3921-2008,A(1), 40°C)

Requirement R
Colour change Z¥ff 4 =3
Colour staining¥%5€é =3

- Acetate i 4-5 (FZ/T 73024-2014)

- Cotton  #f# 4-5

- Polyamide %> 4-5

- Polyester %4 4-5

- Acrylic % 4-5
4

- Wool EE

Colour fastness to perspiratio
shell]

M e B 2R B (P [l K Rt A
(GB/T 3922-2013)

ed product: purple underwear M

Alkaline % Requirement #:3K
=3-4

=34

(GB 18401-2010)

Colour change 7“¢tH
Colour staining p
- Acetate i
- Cotton
- Polyamid
- Polyes
- Acryli
- Wool

water(Grade)[Finished product: purple underwear shell] M
iR 7K 2 B2 () DA K 5t A TR ]
(GB/T 5713-2013)

Requirement Z:3K
Colour change “¢f 4 >3-4
Colour staining h
- Acetate i 4-5
- Cotton i 4-5
- Polyamide #i4> 4-5
- Polyester %% 4-5
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Colour fastness to dry rubbing(Grade)[Finished product: purple underwear
shell]

it B R 2 () DR S P TR ]
(GB/T 3920-2008)

=

Requirement %K

4-5 =4
(GB 18401-2010)
Colour fastness to wet rubbing(Grade)[Finished product: purple underwear M

shell]
AR 7 () DR IR 2 BT ]
(GB/T 3920-2008)

4-5

Colour fastness to washing with soap or soap and soda(Grade)@#1n
product: green underwear shell]

iR EATE () [ S E NI ]
(GB/T 39212008, A(1), 40C)

Requirement R

Colour change “¢ff 4 =3
Colour staining e =3
- Acetate  [SZf --------e-- 4-5 (FZ/T 73024-2014)
- Cotton  ## 4-5
- Polyamide %> 4-5
- Polyester %4 4-5
- Acrylic  JE# 4-5
- Wool *EH 4-5
Colour fastness to perspiratio ed product: green underwear M
shell]
MR €2 BE () DB 2 T 9 4
(GB/T 3922-2013)
Alkaline % Requirement #:3K

Colour change 7“¢tH =3-4

y =3-4

Colour staining p
- Acetate i

- Cotton
- Polyamid
- Polyes
- Acryli
- Wool

(GB 18401-2010)

water(Grade) [Finished product: green underwear shell] M
it 7K € 74 BE (40 DR Ab 2 B AR TR ]
(GB/T 5713-2013)

Requirement Z:3K
Colour change “¢f 4 >3-4
Colour staining h
- Acetate i 4-5
- Cotton i 4-5
- Polyamide #i4> 4-5
- Polyester %% 4-5
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Colour fastness to dry rubbing(Grade)[Finished product: green underwear M
shell]

i R (A2 () Dlm S N W TR ]
(GB/T 3920-2008)
Requirement ZExR

4-5 =4
(GB_18401-2010)
Colour fastness to wet rubbing(Grade)[Finished product: green underwear M

shell]
TR R4 €0 72 B () [ m Sk s A R TRRE ]
(GB/T 3920-2008)

4-5

Colour fastness to washing with soap or soap and soda(Grade)@#1n
product: light yellow underwear shell]

Mt S €7 FE () D B s TR ]
(GB/T 3921-2008,A(1), 40°C)

Requirement R
Colour change Z¥ff 4 =3
Colour staining¥%5€é =3

Acetate i} (FZ/T 73024-2014)

4-5

Cotton i 4-5
Polyamide #7%% 4-5
4-5

4-5

Polyester %4
Acrylic 5%
- Wool *tE 4-5

Colour fastness to perspiratio
underwear shell]

Mo 5T 2 B (J) [ i Tt Ay
(GB/T 3922-2013)

adegd[Fi ed product: light yellow M

Alkaline % Requirement #:3K
=3-4

=34

(GB 18401-2010)

Colour change

Colour stainin
- Acetate i
Cotton F -
Polyamid
Polyes
Acryli
- Wool

Colour fast
shell]

it K 2 (G0 DR TR ]
(GB/T 5713-2013)

water(Grade)[Finished product: light yellow underwear M

Requirement #:kK
=34
=34

Colour change 7“4
Colour staining MuRE)
- Acetate [z
Cotton i
Polyamide %32
Polyester 74
Acrylic JE%
Wool ESEC

o~

e
GRGEGES RGN

220020349634 KA CNAS L10314
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Colour fastness to dry rubbing(Grade)[Finished product: light yellow M
underwear shell]

i BE PR 0 22 B () [ ik s L AR TR ]
(GB/T 3920-2008)
Requirement %K
4-5 =4
(GB 18401-2010)

Colour fastness to wet rubbing(Grade)[Finished product: light yellow M
underwear shell]

ik 2 R 2 BE () D i B s TR ]
(GB/T 3920-2008)

4-5

Colour fastness to washing with soap or soap and soda(Grade)@#1n
product: fleshcolor underwear shell]

Mt S €7 FE () [m I S MR TR ]
(GB/T 3921-2008,A(1), 40°C)

Requirement R
Colour change Z¥ff 4 =3
Colour staining¥%5€é =3

Acetate i} (FZ/T 73024-2014)

4-5

Cotton i 4-5
Polyamide #7%% 4-5
4-5

4-5

Polyester %4
Acrylic 5%
- Wool *tE 4-5

Colour fastness to perspiratio
underwear shell]

e 3153 € 2F B () [ R B A
(GB/T 3922-2013)

aded[Fi ed product: fleshcolor M

Alkaline % Requirement #:3K
=3-4

=34

(GB 18401-2010)

Colour change
Colour stainin
- Acetate i
Cotton
- Polyamid
- Polyes
- Acryli
- Wool

water(Grade)[Finished product: fleshcolor underwear M
shell

M 7K 8 2 () DR W AR TR ]

(GB/T 5713-2013)

Requirement 23K
=3-4
=34

Colour change 7“4
Colour staining MuRE)
- Acetate [z
Cotton i
Polyamide %32
Polyester 74
Acrylic JE%
Wool ESEC

o~

e
GRGEGES RGN

220020349634 AN CNAS L10314
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Colour fastness to dry rubbing(Grade)[Finished product: fleshcolor M
underwear shell]

i EE 7R (20 Dl W B TR ]
(GB/T 3920-2008)
Requirement %K
4-5 =4
(GB 18401-2010)

Colour fastness to wet rubbing(Grade)[Finished product: fleshcolor M
underwear shell]

T P2 B 45 2 BE () DA A L A TETRE ]
(GB/T 3920-2008)

4-5

Appearance quality[1l piece : light yellow underwear]
SR B (15 e 7 €0 A H ]
(GB/T 8878-2014 5.2)

fause 4.4 of the
rd #rifEd. 4% 25K

Pass (dimension is not tested)

REEEOR GRS ARAID
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No: 240036060

Banned azo colourants[Light yellow underwear lining fabric] T2 @3 75 2 e getet [0 o P WA A B H

Test method:

AT GB/T 17592-2011 General pretreatment i Hi i kb¥H /7%
: CAS No. Requirement | = Result
Forbidden amine 2R 75 B e 4 B S PR R O B AG I 25 S
(mg/kg) (mg/kg)
4-Aminobiphenyl A-F K 92-67-1 ND
Benzidine TR ND
4-Chloro-o-toluidine 4--41 R 95 ND
2-Naphthylamine 2-Z5 % ND
o-Aminoazotoluene RIEE PPN ND
5-Nitro-o-toluidine 5-fiH k- 40 FH 2R ND
4-Chloroaniline PUEE <20 ND
2,4-Diaminoanisole 2, 4- S L IR F Rk <20 ND
4,4’ -Diaminodiphenylmethane H <20 ND
3,3” —Dichlorobenzidine <20 ND
3,3 —Dimethoxybenzidine 119-90-4 <20 ND
3,3” -Dimethylbenzidine 119-93-7 <20 ND
3,3” -Dimethyl-4,4’ —-diaminodiphenylmethane R R 838-88-0 <20 ND
p-Cresidine 120-71-8 <20 ND
4,4’ -Methylene-bis-(2-chloroaniline ) 101-14-4 <20 ND
4,4’ -Oxydianiline 7 B S N 101-80-4 <20 ND
4,4’ -Thiodianiline - TR TR 139-65-1 <20 ND
o-Toluidine 95-53-4 <20 ND
2,4-Toluylendiamine 2, 4- " L 95-80-7 <20 ND
2,4,5-Trimethylaniline 2,4,5- = HIE IR 137-17-7 <20 ND
0-Anisidine RIE=8- %00 90-04-0 <20 ND
2,4-Xylidine 2,4- T HIHERR 95-68-1 <20 ND
2,6-Xylidine 2,6- " HIERR 87-62-7 <20 ND
4-Aninoazobenzene A-FEAEE R 60-09-3 <20 ND

"ND" means less than the detection limit of 5mg/kg 45 F A4 H FRR& EK T4 H IR :5mg/kg

Rating according to GB 18401-2010. i%¥ilH #%/GB 18401-2010 #RifEHIE.

Overall rating AWiHE Pass &
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Test Report

No: 240036060

Banned azo colourants[Finished product: light yellow underwear shell including print]
WO FRBUE T AN R B TR ENTE R4

Test method:

WA GB/T 17592-2011 General pretreatment i i &b # 73k
Requirement Result
Forbidden anin S 4 T s EER | RERNSR
(mg/kg) (mg/kg)
4-Aminobiphenyl A-F LK 92-67-1 <20 ND
Benzidine TR ND
4-Chloro-o-toluidine A-F -4 Rk ND
2-Naphthylamine 2-ZE ND
o-Aminoazotoluene RIERE S EPAGIE S ND
5-Nitro-o-toluidine 5 i ik - 48 FH 2R <20 ND
4-Chloroaniline PIEE N 3 <20 ND
2,4-Diaminoanisole <20 ND
4,4’ -Diaminodiphenylmethane <20 ND
3,3” -Dichlorobenzidine <20 ND
3,3” -Dimethoxybenzidine 119-90-4 <20 ND
3,3” —Dimethylbenzidine 119-93-7 <20 ND
3,3” -Dimethyl-4,4” -diaminodiphenylmethane ot 838-88-0 <20 ND
p-Cresidine 120-71-8 <20 ND
4,4’ -Methylene-bis-(2-chloroaniline ) 101-14-4 <20 ND
4,4’ -Oxydianiline 47— FE TR 101-80-4 <20 ND
4,47 -Thiodianiline - R Rk 139-65-1 <20 ND
o-Toluidine 95-53-4 <20 ND
2,4-Toluylendiamine 2, 4- T 95-80-7 <20 ND
2,4,5-Trimethylaniline 2,4,5-=HHIRfE 137-17-7 <20 ND
0-Anisidine RIE-8- %300 s 90-04-0 <20 ND
2,4-Xylidine 2,4- “HIEIR % 95-68-1 <20 ND
2,6-Xylidine 2,6- HIEIR % 87-62-7 <20 ND
4-Aninoazobenzene 4- SR E R 60-09-3 <20 ND

“ND" means less than the detection limit of 5mg/kg %55 ARM R & BAR T4 HU IR - 5mg/kg

Rating according to GB 18401-2010. % H #% /%GB 18401-2010 FrifEHIE .

Overall rating AT E
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4. Fer 25 AN PR A R
5. RIS FEFUAEMIH, (UEARMIE, ZUrsin 35 & 2 H .
6. & HIRELAL .
7.REPIRMEREE CBIEFESEE), AAF//FOAX HE SR T,
8. RAAR [T/ LA > Bh AR E, i EHERIM
Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the rgport.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the a®genticity of the information
supplied by customers (including sample informagio

ithout prior written permission
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Test Report

INNOTIER LIMITED

2ND FLOOR, ASTORIA HOUSE, 62 SHAFTESBURY AVENUE,ENGLAND,LONDON,W1D 6LT,United Kingdom

SL92409288553001TX

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Style No.
Retest

Sample Receiving Date
Testing Period
Test Result(s)

Test Performed

Signed for and on behalf of

ANTIMICROBIAL UNDERWEAR
GP-M1
No

Apr 03, 2024
Apr 08, 2024 - Apr 15, 2024

Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

1

King Cho (Section Head)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at hitps://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Scence City, Econamic & Technological Development Area, Guengzhou, Guangdong, Ching 510663t (86-20) 82155555 f (86-20) 82075169  www.sgsgroup.com.cn

BE - K SRR LT R KN E R %1985 HP48: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com
\

Member of the SGS Group (SGS SA)

Date:April 15,2024 Page 1 of 11
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SGS

Test Report SL92409288553001TX

The below test was conducted in SGS Shanghai Lab.

Test Result

Liquid Moisture Management Properties of Textile Fabrics

(AATCC TM 195-2011e2(2017)e4)

(A)
1

Test Equipment: Moisture Management Tester (MMT)

Date:April 15,2024 Page 2 of 11

2 Orientation of fabric: Fabric is put between two layer of sensors (Top and bottom layer of sensor) with

fabric face side facing downward.

3 Applied solution: 0.2 mL of salt solution is applied to the fabric back side (skin contact side of fabric)

Test sample: As Received

Results:
Liquid moisture management indices Average Standard Grade Client's
deviation Requirement
Top wetting time, WTr (second) 9.0418 0.3778 3 /
Bottom wetting time, WTg (second) 9.3416 0.3707 3 /
Top absorption rate, ARt (%/second) 72.6793 8.6753 4 /
Bottom absorption rate, ARg (%/second) 104.0525 4.9286 5 /
Top max wetting radius, MWRt (mm) 20 0 4 /
Bottom max wetting radius, MWRg (mm) 20 0 4 /
Top spreading speed, SSt (mm/second) 2.1655 0.1661 3 /
Bottom spreading speed, SSg (mm/second) 2.1838 0.1893 3 /
One way transport capability, R (%) 15.1985 24.3055 2 /
Overall moisture management capacity, OMMC 0.4209 0.0283 3 /

Note: Top is skin contact side of fabric; Bottom is outer side of fabric.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at hitps://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us attelephone: (86-755) 8307 1443,
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Finger Print of Moisture Mangement Properties (AATCC 195)
(Average for Fabric: MMT)

[1] 2] 3] [4] [5]

Grade - } — } } Top wetting time(s)

: : : M } Top absorption rate{%/s)

f f f —— } Top max wetted radius{mm)

} } — . . Top spreading speed(mm/s)

f f — } } Bottom wetting time(s)

f f f } E— —— Bottom absorption rate(%/s)

: : : R : Bottom max wetted radius{mm)
; ' — _ } } Bottom spreading speed({mm/s)
f —— } ! } One-way transport index(%)
Grade : ¢ } ' Overall moisture management
Poor Fair Good Very Good Excellent

Fast absorbing and quick drying fabric

Fabric category (with reference to MMT operation manual):

Test sample is classified as a Fast absorbing and quick drying fabric
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Test Equipment: Moisture Management Tester (MMT)

Date:April 15,2024 Page 4 of 11

2 Orientation of fabric: Fabric is put between two layer of sensors (Top and bottom layer of sensor) with

fabric face side facing downward.

3 Applied solution: 0.2 mL of salt solution is applied to the fabric back side (skin contact side of fabric)

Test sample: As Received

Results:
Liquid moisture management indices Average Standard Grade Client's
deviation Requirement

Top wetting time, WT+ (second) 3.3696 0.0661 4 /
Bottom wetting time, WTg (second) 3.4632 0.0661 4 /
Top absorption rate, ARt (%/second) 86.9359 3.3653 4 /
Bottom absorption rate, ARg (%/second) 96.1062 1.5533 4 /
Top max wetting radius, MWRt (mm) 28 2.7386 5 /
Bottom max wetting radius, MWRg (mm) 30 0 5 /
Top spreading speed, SSt (mm/second) 4.718 0.177 5 /
Bottom spreading speed, SSg (mm/second) 4.7023 0.0803 5 /
One way transport capability, R (%) 60.1847 21.7423 2

Overall moisture management capacity, OMMC 0.6116 0.0245 4

Note: Top is skin contact side of fabric; Bottom is outer side of fabric.
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Finger Print of Moisture Mangement Properties (AATCC 195)
(Average for Fabric: MMT)

[1] 2] 2] [4] (5]

Grade } } } Top wetting time(s)

I } I } Top absorption rate(%/s)

} } } } Top max wetted radius(mm)

} } } } Top spreading speed(mmis)

} } | } Eottom wetting time(s)

} } } } Bottom absorption rate(%/s)

: : : : Bottom max wetted radius{mm)

) ) ) I Bottom spreading speed{mmis)

} — ] | } One-way transport index(%)

Overall moisture management

-

Grade : —
Poor Fair Good Very Good Excellent
Fast absorbing and quick drying fabric

Fabric category (with reference to MMT operation manual):

Test sample is classified as a Fast absorbing and quick drying fabric
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(©)
1

Test Equipment: Moisture Management Tester (MMT)

Date:April 15,2024 Page 6 of 11

2 Orientation of fabric: Fabric is put between two layer of sensors (Top and bottom layer of sensor) with

fabric face side facing downward.

3 Applied solution: 0.2 mL of salt solution is applied to the fabric back side (skin contact side of fabric)

Test sample: As Received

Results:
Liquid moisture management indices Average Standard Grade Client's
deviation Requirement

Top wetting time, WT+ (second) 3.4632 0.1478 4 /
Bottom wetting time, WTg (second) 3.6132 0.1937 4 /
Top absorption rate, ARt (%/second) 93.6114 5.6342 4 /
Bottom absorption rate, ARg (%/second) 102.5979 1.9729 5 /
Top max wetting radius, MWRt (mm) 25 0 5 /
Bottom max wetting radius, MWRg (mm) 26 2.2361 5 /
Top spreading speed, SSt (mm/second) 5.0422 0.5933 5 /
Bottom spreading speed, SSg (mm/second) 4.9624 0.6143 5 /
One way transport capability, R (%) -0.1481 28.7337 2

Overall moisture management capacity, OMMC 0.5554 0.0319 3

Note: Top is skin contact side of fabric; Bottom is outer side of fabric.
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Finger Print of Moisture Mangement Properties (AATCC 195)
(Average for Fabric: MMT)

[1] 2] [5]

Grade } } } Top wetting time(s)

[+]
=]

f f } f Top absorption rate(%/s)

} } : } Top max wetted radius(mm)

} } } } Top spreading speed(mm/s)

} } } — } Bottom wetting time(s)

} } } | Bottom absorption rate(%/s)

} t } } Bottom max wetted radius(mm)

I I ] I Bottom spreading speed(mm/s)

f — } } } One-way transport index(%)
Grade } Ty } ; Overall moisture management
Poor Fair Good Very Good Excellent

Fast absorbing and quick drying fabric

Fabric category (with reference to MMT operation manual):
Test sample is classified as a Fast absorbing and quick drying fabric

Remarks:

(1) The Moisture Management Tester (MMT) distinguish the nature of fabrics (within
seven major types of fabric categories) based on the following liquid moisture transfer
properties measured.
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Fabric category Character of liguid moisture transfer
Moisture management fabric - Medium to fast wetting

- Medium to fast absorption

- Large spread area at bottom surface
- Fast spreading at bottom surface

- Good to excellent one-way transport

Fast absorbing and quick drying fabric | - Medium to fast wetting

- Medium to fast absorption
- Large spreading area

- Fast spreading

- Poor one-way transport

Fast absorbing and slow drying fabric | - Medium to fast wetting

- Medium to fast absorption
- Small spreading area

- Slow spreading

- Poor one-way transport

Slow absorbing and slow drying fabric | - Slow absorption
- Slow spreading
- Poor one-way transport

Water penetration fabric - Small spreading area
- Excellent one-way transport

Water repellent fabric - No wetting

- No absorption

- No spreading

- Poor one-way transport without external forces

Water proof fabric - Very slow absorption
- Slow spreading
- No one-way transport, no penetration
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(2) Moisture management indices:

1 Wetting time top — the time period when the top surface of the specimen just starts to get wetted

2 Wetting time bottom — the time period when the bottom surface of the specimen just starts to get
wetted

3 Top absorption rate — the average moisture absorption rate for top surface of the specimen during
the rise of water content

4 Bottom absorption rate — the average moisture absorption rate for bottom surface of the specimen
during the rise of water content

5 Top maximum wetted radius — maximum wetted radius at the top surface

6 Bottom maximum wetted radius — maximum wetted radius at the bottom surface

7 Top spreading speed — the accumulative spreading speed from the centre to the maximum wetted
radius at the top surface

8 Bottom spreading speed — the accumulative spreading speed from the centre to the maximum
wetted radius at the bottom surface

9 Accumulative one-way transport index — the difference of the accumulative moisture content
between the two surfaces of the fabric in unit time

10 Overall moisture management capability (OMMC) — indicates the overall capability of the fabric to

manage the transport of liquid moisture, which includes three aspects of performances:

a) Moisture absorption rate at the bottom surface

b) One-way liquid transport capacity

C) Moisture spreading speed at the bottom surface, which is represented by the maximum
spreading speed
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Sample Photo

s B

***End of Report***
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